VIBRO-ENERGY® SEPARAT(

A MANUAL OF DIRECTIONS FOR: | GR«{,}W P 57
- INSTALLATION | reenerldng corn
GP E RATI ON g ' New and Reconditioned Sweco®

. and Rotex® Screeners. Aftermarket
Bill Jackson Replacement Parts and Screens.

1-866-265-1575 Screenerking.com, Inc.

LOS ANGELES  CHICAGO screenerking

« MAINTENANCE

SWECOQ, INC., 7120 NEW BUFFINGTON RD., FLORENCE, KY 41042 {806) 727-5147



Figure

10
11
12
13
14

15

LIST OF ILLUSTRATIONS

Description
Dry Screeninguieccssvassesssssccsccnsncnsosns
Wet Screeninge.cccescscesrssnsssccssocevenss
Material Travel...cceesossessvsssssssnsssnsne
DewaterinNgsseceerasencossssrssenisasssannes
Bottom Weight Assembly.sscessaaccvoccnsves
Top Weight Assembly.cccrccecsserscrencoccen
Center Tie=doWNn.sissrsersnssssaenssssnaccnns
Screen Positioning.....................;..
Self-cleaning Screen Kitiseesresescasscane
Exploded'View.............................
LS18 Basic Unit Assemblyescccacscansnsaces
LS24 Basic Unit Assembly;.................
1.830 Basic Unit Assembly..ccccecenisnnsccns
Frames & Accessories (18", 24", 30" Units)
Cover & Accessories (18", 24", 30" Units).

Elevation & Orientation Drawings

Page



|

II.

Check the direction of motion generator rotation.
The weight should move from left to right when
viewed through the base door. If rotation is
incorrect, interchange any two of the main power
leads.

Install spout connectors. Connectors between all
inlet and outlet spouts and material conveyors
must be flexible so as not to hinder the action of
Separator. (SWECO spout connectors are available
for all standard SWECO Separator models.)

Check the clamp rings. They must be kept tight to
prevent frame rotation and damage to the gasket.

OPERATION

A,

Feed Flow

The material being screened, whether dry or wet,
must be fed to the screen in a controlled flow,
perpendicular to the screen surface and at a
constant, even rate of speed. Flow control devices
for both dry and wet screening must be used to
achieve the above characteristics.

l. Dry screening

The material may be fed by any of the commonly
used conveyors or feeders if the final distri-
bution is controlled with baffles or other flow
control devices to ensure constant, even flow
perpendicular to the screen surface. (See
Figure 1.)

.SCREEN SLIFACE . &' FROM FEED TO SCREEN

CENTER TIE DOWNN
ASEEMELY

FIGURE 1



d. Examples of average material travel patterns
are shown below in Figure 3.

ﬂ' Lm Y IATEHIH. 18% LEAD - DRY MATERIAL
HAY BEEIN TO WIRAL.
Aﬂ} IAY BIV! Ilﬂ.FFlﬁIEN‘I'
BEFARATLION.
I LEAD - MAY GIVE DAY — MAY GIVE WET MAXIMUM LEAD MAY KEEF OVERBIZE
MATERIAL MAXIMUM EFFICIENT IA‘I'ER!AL IIAXIHN EFFICIENT lA‘I'!lIAL rmoM BEING DISCHMANGED
WCREENING PATTERN. SCREENING PATTEAN, AN ASBIET IN MECEIVING MAXIMM
THROUGHPUT OF MINUE MTEHIAL
WHICH TENIS TO 'BALL°
FIGURE 3

e. 1If, after starting the motion generator
and feeding the material onto the screen,
you do not have the desired pattern, change
the lead of the bottom weight as follows:

(1) Shut off the power and lock the circuit
breaker.

(2) When all vibration has ceased, open
access door in the base.

{3) Loosen the safety set screw.

{(4) Loosen the adjusting nut.

(5) Rotate the motion generator shaft
inside the bottom weight until the
open slot in the bottom weight is
aligned with the degree of lead desired
on the indicator. (See Figure 5.)

(6} Tighten the adjusting nut.

{7) Tighten the safety set screw.



MOTION GENERATOR
SHAET SET SCREN
ADJUSTING NUT "

G : BOTTOM

WEIGHT
QPEN SLOT
{lse as mark
to set Tead)

[HDICATOR WASHER

SLOTTED NUT

NEIGHT PLATES

{VYIEW FROM UNDERSIDE)
FIGURE 5 BOTTOM WEIGHT ASSEMBLY

If vertical movement is not satisfactory, add
Oor remove one or more of the bottom weight
plates.

a. Shut off power and lock circuit breaker.

b. After all vibration has ended, open access
door in base.

"C+ Remove the nut and lock washer holding
weight plates and slip desired number of
weight plates off or on the stud.

d. Replace the lock washer and nut.

e. Close the access door and start the motion
generator.

£. Repeat the procedure until an optimum
vertical movement is accomplished.

g. Standard bottom weight arrangements are
shown in Figure 5.



e. Standard top weight arrangement is shown
in Figure 6.

CAUTION: Do not exceed the recommended maximum
number of weight plates you may add to
the top weight. More plates will
overload motion generator bearings and
may cause permanent damage.

For recommended number of weights

pPlease refer to the chart on page 36,
Unit Specificatians.

III. MAINTENANCE
A. Clamp rings
Clamp rings MUST be tightened periodically to pre-
vent their working loose and causing damage to the
gasket, spacing frame, and screen.

B. Motion generator bearing lubrication

BEARINGS ARE VERY HIGHLY LOADED DURING OPERATION AND
REQUIRE FREQUENT LUBRICATION. Lubricate as follows:

Standard and explosion-proof motion generators:

l. Turn off power by placing disconnect in "OFF"
position. '

2. Check the relief fittings to make sure they are
free to move.

3. Carefully clean all old grease and dirt from the
grease inlet fittings and from the grease gun.

4. The following is the grease interval for the
motion generator.

Amount of
HP Grease Grease Interval
1/3 1/4 oz. Every 400 hours of operation

/2



wAW WUTH

CUBSHION walnEns TIE=DOWN wiPuwEnmg

1

SeRETy — van ure

\f!l-m *Tuo

FIGURE 7

L

Channel gaskets

The channel gasket is made of the very best quality
soft neoprene rubber and will not easily lose its
shape. When this gasket is shipped from the SWECO
plant, it is the correct size for use with the
unit purchased. Silicone and Viton channel gaskets
are also available by special order. Always store
spare gaskets on a shelf, never on a hook.
Recommended spare parts

For continuous, uninterrupted service from your
SWECO Separator, we recommend the following spare
parts for each unit:

l. One each of every mesh screen cloth used
(specify mesh)

2. One over-center clamp ring assembly

3. Two channel gaskets {specify material)
4. One center tie-down assembly

5. Six spring assemblies

6. Three top spring spools

7. Three bottom spring spools

NOTE: When three or more Separators are in operation, we also recommend
stocking of a spare motion generator.

-10~-



Insert an eyebolt in the top end of the shaft
and carefully lift the motion generator up, at
the same time feed the cord through the coupling
in the center column.

Assenbly notes

1.

2.

3.

Be sure that the motion generator mounting ring

contact surface and wedges are clean and rust free.

After placing motion generator in the center
column, position wedges and tighten wedge nuts
to a maximum torque as indicated below. Apply
even pressure to all wedges to ensure centering
of the motion generator. Go around several
times before reaching the maximum torgue.

Maximum Torgque

Separator Kg.m 1b. ft.
sl8 5 35
524 7.5 55
530 9 65

Allow the following free length of cable between
the motion generator and the base:

Separator i TENV TEEP
S18 I1™ (281 mm) 8" . (200 mm)
S24 11" (281 mm) 10" (250 mm)
830 14" (357 mm) 11* (281 mm)

Connect the lube lines, power leads, and cord
grips and run the motion generator 15 minutes.
Then, retighten the wedges. For safety, table
frame and base door must be installed when

running. BEFORE assembling the frames, screens,
and cover:

a. Take a short piece of shaft or a heavy
punch and hammer and set the wedges.

-12-



CAUTION: If screen assembly does not fall
free, do not lift frame more than 2". If this
occurs, gently tap the screen tension ring
downwards until the screen assembly falls free.

d. Carefully lift screen assembly from
Separator, taking care to handle screen by
tension ring only.

2. Screen replacement

CAUTION: Make certain that screen is right
side up by checking position of the tension
ring with Figure 8. Also note position of the
channel gasket.

TCP TENSION RING

SEAL T

/LPPER SPACING FRAME

'V CLAMP RING
(MUST BE KEPT TIGHT?

LLOWER SPACING FRAME

FIGURE 8

a. Replace channel gasket on screen tension
ring.

2. Place screen assembly on frame, taking care
that center stud does not touch screen.

¢. Replace clamp ring and tighten snugly while

tapping ring with soft-faced hammer to
ensure a tight fit.

-1 4-



2. Exploded view:

SCREEN ASSEMBLY
(NOT INCLUDED IN KIT)

SLIDERS
-':“:‘:'. a® Jo %, 'o.o°. -
PERFORATED Seasasiiiass (o Seimetaienas
atulaTe®s s asesese
PLATE agegeesecele " o Sogage
.::: :.:. - .. a® ::::-‘
®  ovatatets " acae®
wgojes -
s

FIGURE 10

The SWECQC Self-cleaning Kit prevents screen blinding and
stapling, improves dry sizing and liquid/solid separation.
The Self-cleaning Kit assembly is held together between the
Separator frames by the outside clamping ring. When the
Separator is operating, the sliders bounce and rotate
between the perforated plate and the Separator screen. The
combination bouncing-~rotating action of the cleaning sliders
dislodges mesh-clogging materials and scrapes away fibrous
materials that tend to staple to the screen c¢loth.

To add SCK: Remove the clamp ring, frame, center tie-down
assembly, and screen from above the frame on
which the kit is to be assembled. Follow
steps 1 - 6 as illustrated on page 17.

-16-



COMPARISON OF SCREEN OPENINGS

— gy — =

TENSIL B0LTING CLOTH YARKET GRADE CLEAR QPENING U.5. STB. SIEVE|
Los-
DECI~- EST APPROX.
T % CLEAR MAL 3 U.5. OPEN=
MESH OPEN- wIRE OPEN ME SH OPEN- WIRE CREN CPEN- | FRAC~- wWIRE OPEN £TD. QPEN- ING IN
TBC NG OIA. | AREA NG ING DIA. AREA ING TION | DIA. | AREA | grgyg | ING |MEICRONS
e — — T —
| had . 105 81.9 25,400
3L (.78 043 82.0 19.050
5.8 [(.62%) + Q63 82.5 1%,87%
9,16" |(.5625)f .063 31.0 14,208
172" [ .50} . OAT 86.0 12,700
2 V437 . 063 7.4 1/14%" [C.4375)] 047 79.3 11,112
3/8" 1(.379) 047 9.2 5525
5/16% 1{.31251] QAT 75,5 7938
3 . 279 . 054 7041 Ls4" |(.25] . AT 1o.9 7087
% L2023 | .07 55,9 1.5 223 5660
- . LB7 063 55.0 371" |(L1B7SK] .06l 57.3 & . 187 4760
5 . 159 . Q81 63,2 5 . 157 4000
5 L1318 .0348 52,7 /8" [t.12%) T 8.7 5 . 132 31380
7 .108 .035% £7.2 7 111 2830
a L0964 { 0284 50.2 3 . QAT 23480
14 G742 | 0238 56.3 10 . Q747 2000
t1 073 -TT ) 5b .5 L1654
i .3620 | 209 12 L0803 | .0230 51.8 12 , Q661 1580
16 ,0%53% | 009 73.3 14 L0810 { Q204 5.0 18 ., 0555 1410
L8 .0486 | 009 70.2 L& .0MRS | L0181 50,7 16 » D449 1190
20 L.Q410 | 009 47.2 [ 1041
22 . 0380 Q0TS 49.7 18 03086 § .0173 48.3 18 03194 1000
EQ 9342 | 0075 §7.2 20 0340 | .Q162 86,2 20 . 0331 843
26 .0310 .007S &4 .8 1 784
2% .9282 | .00r8 62.4 24 .0277 | .ais0 aa,2 2% 0278 797
BT L0268 | .006% Ad . B 681
32 ~0Z248 Q0465 42.7 6530
34 . Q229 .0o&s 0.7 30 « OZ34 598
36 .0213 { .0068 8.7 30 .0203 { .0129 17.1 [Ty
38 .0198 | 0068 56.7 35 0197 100
) ,0185% | .008%9 4.8 75
42 .o183 | .3058% 59.1 [¥E
“n ,0172 | .005% 5T . & 35 0178 | .o011a ar.9 “37
“ & .0162 | .J058 55.8 A0 L, Q18% 420
8 L0153 | .00585 54,2 “Q LQ150 | 0106 15,0 189
30 L,O1AS . I05S £2.& 368
52 La31ar | o058 51.0 a5 .3139 3154
54 L3130 | .30858 49k 31310
58 L0127 | . 3048 54.6 323
60 0122 | .coas 53.3 310
62 .g116 { 0083 51,7 50 .g117 297
&4 L0111 | .ooas 50.7 50 0110 { .0090 30.3 ’ 282
70 L3106 | ,0037 $4.9 270
72 .&102 | .goa7 53.8 260
74 .o098 | .3037 52.7 50 . Qg9 250
76 .Qa9s . 2037 1.7 281
78 .0091 , 0037 50.8& 60 ,0092 | 0073 30.5% 331
a0 0088 | 2037 49.48 23
D . 0084 | .0038 49 .8 70 . 2083 210
L QG779 L Q03% 47.9 193
99 L0078 | .003% A7.4 2a8
G4 .07y | L3035 «%.0 ag L0070 | .00s8S J1.4 30 . 007D 177
108 L0068 | L2030 6.9 155
120 0058 [ .3025 “7.3 100 Q0SS | 0045 30.3 L 00 . 0059 149
168 .gos? ,3g22 o 120 .S086 § . 0037 30,5 120 . GOA 125
168 .goaz L3019 at.1 L50 G081 L0025 37.9 140 LY 10%
200 Lap3s 1 .5314 44,2 170 L303% [ .gaza 35,1 170 .Q03S EL]
230 EEET) L2314 4&.0 290 , 3029 . Q021 13.6 230 L0029 i)
AL SCREENS LISTED ARE ZEQ L3624 | 00186 36.0 234G L 302Y 53
A3 . 270 L6021 | .0016 32.2 276G .0a21 53
SQUARE WEAVE STAINLESS
STEEL. WANY SIZES ARE :25 L0017 | .Cois 310.5 328 N-T1%, o
ALSO AVAILABLE IN POLY= 0g _001S | .00190 36. 8 YT .001S 37
ESTER OR MYLOM. 500 L0016 | .o010 25.0 2%
e .3008 | 2068 25.0 20

_18_




ITEM PART
. NG. DESCRIPTICN QTY.
: S518C50110 Base Weldment i
2 06-106 3/32 Dia. x 1.5 Long Cotter Pin 1
3 S1BC00106 Base Door 1
4 FZ0K19007 Junction Box Label 1
M18X19014 Junction Box Assembly (3 Phase) 1
: M1B8K19015 Junction Box Assembly (1 Phase) 1
3 $48K01921 Warning Label 1
7 04-408 5/16-18 une. Thumb Screw 2
8 05-143 §/16 Nom. Flatwasher 2
9 £18C50400 Flat Table 1
10 $1BCOOT19 Top Motor weight assembly includes Items #12 thru #16 1
11 Supplied w/motor Woodruff Key 1
12 518C02729% Additional Top Motor Weight Plate 3
13 03-161 1/2-13 Unc Hex Jam Nut 1
14 04~106 1/4=-20 Unc Square Head Bolt 2
15 05-131 1/2® Nom. Shakeprocof lLockwasher 1
16 $18C02725 Top Moter Weight 1
17 518500220 Spring Assembly 6
18 S1BC0Q739 Bottom Motor Weight Assy. Includes Items 419 thru #23 1
19 S18C00730 Bottom Motor Weight 1
20 518C00737 Adaiticnal Bottom Motor Waight Plate 4
21 03-102 3/8-16 Unc Hex Nut 18
22 0s5-115 3/8 Nom. Split Lockwasher 18
23 04-109 3/8-16 Unc Square Head Bolt 1
24 518C00745 Indicator Washer Assembly 1
25 S18CS1500 Shipping Bracket 3
51BBOO701 Motor 1/4 HP, 115V, 60RZ, 1 PH, 1200 RPM Std. 1
26 S18R00702 Motor 1/4 HP, 230V, 60HZ, 3 PH, 1200 RPM s5td, 1
27 F10K19149 Shipping Bracket Tag 4
29 04-646 3/8~=16 Unc x 1.50 Long Hex Bolt 1]
30 04-262 3/8-16 Unc x .75 Long Hex Bolt 3
31 03-104 5/8-11 Unc Slotted Hex Nut 1

22




r

|
(Y]

<3 U dae L2 P

LI

PART
NO.

DESCRIPTION

S24C50100 | Base Assembly (3 Fhase)

333638181 |

824C0010s6
S48K01921
M18K19014
F20K19007
04-369
05-143
§24C50400
§24C00719
524C00720
524C00729
§24C00728
03-105
05-124
04-109
§30C51900
§24501021
530850200
S18C00745
$18C00739
§18C00730
§18C00737
03-102
05-11%
$18B00701
G3-104
04-231
04-262
04-617
05~109
05-124
06-1086
06-141
03-205
03-144
F10K19149
01-108
F10K19153
S18N81104
524C01810
01-180
03-121
04-264
05-113
0l-176
Ql-185
21-104

"1/2" stl. split lock washer,

Basge Assembl¥ {1 Phase)

Base weldmen

Base door

Warning label

Junction box assembly -
"J" box label
5/16~18 Unc.
5/16 Nom.
Flat table
Top weight
Top weight
Top weight plate (1/4" thick) (3 max.)

Top weight plate (10 ga. thick) (1 max.)

1/2" NC stl. std. reg. patt. hex nut

cad. pl.

sg. hd. set screw w/cup point

1.0" L.G.
flat washer

Thumscrew

assembly {(Incl.
weldment

Items 14 - 19)

3/8" NC x 1" lg.
Shipping bracket
Bottom tension ring (not shown)

Spring assembly

Indicator washer assembly

Bottom weight assembly (Incl. Items 25 -~ 29)
Bottom.weight weldment

Bottom weight plate (4 max.)

3/8" NC stl. std. reg. patt. hex nut
3/8" stl. split lock washer, cad. pl.
Motion generator, 1/3 hp, 115 volt
5/8-11 UNC slotted hex nut

3/8-16 UNC x 1.00 lg. hex head bolt
3/8-16 UNC x .75 lg. hex head holt
1/2-13 UNC x 1.50 lg. hex head bolt,
3/8 Nom. split lock washer

1/2 Nom. split lock washer

3/32 dia. x 1-1/2 lg. cotter pin

5/32 square x 1/4 long key (not shown)
1/2-13 UNC hex nut - SST

3/8=-16 UNC hex nut - SST

Shipping bracket tag

Ground terminal

Ground terminal tag (not shown)

Gasket (not shown on drawing)

*J" box assembly (1ll5 V)
Gasket

1/4-20 UNC hex nut, cad.
1/4-20 UNC x .625 lg.
1/4 Nom.
Connector
1/2" electrical locknut
Cable

stl.

Gr. 9

pl.
hex hd.
split lock washer,

bolt
cad. pl.

24




FIGURE 14 FRAMES & ACCESSORIES (FQR 18',24',30" UNITS)

-27-



ITEM
NO.

PART
NO.

DESCRIPTION

s
—

T ———————

b

W~

10

11
12

i3

14

15
16
17
18
19
20
21
22
23

518580300
or
518580500
S24502400
530580600
518500942
530500940
03-159
530500922
S30W00921
518881125
524881125
530881125
518881124
524881124
5305881124
S18W81104

524W81104

S30wW81104

518582320
or

518582520

524503405

518500915

518500916
824500913
830582615

S30502624
S48500525
S48500530
S48W00526
$48500835
03-142
$48500539
06-138
$18582900

518582950

524802900
530582900
518500940
530500940
S30500916
5138801021
£24501021
530501085

—

Spacing frame w/one 2" x

e min e

iy - —
e e §

3 3" spout (LS 18)

5" Spacing frame w/one 3" x 4"

4" Spacing frame w/one 3" x &"

6" Spacing frame w/one 4" x 6" spout (LS 30)

Center tie-down assembly (Opt. on 18" see P.

Center tie-down assembly (LS 24 & LS 30)

Jam nut (4 per assembly)

Center tie-down washer (2 per assembly)

Screen cushion washer (2 per assembly)

Over-center clamp ring assembly (w/gasket) (LS 18)

Over-center clamp ring assembly (w/gasket) (LS 24)

Over-center clamp ring assembly (w/gasket) (LS 30)

0/C clamp ring (without gasket) (LS 18)

O/C clamp ring (without gasket) (LS 24)

0/C clamp ring (without gasket) (LS 30)

Channel gasket (white necoprene) (Other materials
available} (LS 18)

Channel gasket (white neoprene)
available) (LS 24)

Channel gasket (white neoprene)
available) (LS 30)

Screen (Specify material and mesh)

3" Distributing_frame (LS 18)

spout (LS 18)
spout (LS 24)

10)

(Other materials

(Other materials

S" Distributing frame (LS 18)

4" Frame assembly w/3" x 6" spout, incl. center
tie-down assembly and welded dist. frame (LS 24)

Center tie-down stud for 3" table or
dist. frame (LS 18)

Center tie-down stud for S" table frame (LS 18)

Center tie-down stud for 4" dist. frame (LS 24)

6" Distributing frame assembly w/4% x 6" spout
insp. opng. ass'y & center tie-down ass'y (LS 30)

Center tie-down stud for 6" dist. frame (LS. 30)

Oval inspection cover assembly (LS 30)

Oval inspection plate (LS 30)

Oval inspection cover gasket - {LS 30)

Locking bar weldment

1/2" Nut

Inspecticn opening handle

-156 x 1" 1lg. SS roll pin

3" Table frame w/one 2" x 3n spout assembly and
welded table dome (LS 18)

5" Table frame w/one 3" x 4" spout assembly and
welded table dome (LS 18)

4" Table frame w/3" x 6" spout assembly (LS 24)

6" Table frame w/4" x 6" spout, center

Center tie-down assembly (LS 18) see page 10

Center tie-down assembly (LS 24 & LS 30) see p.10

Center tie-down stud, 4-5/gn lg. (LS z20)

Bottom tension ring (LS 18)

Bottom tension ring (Ls 24)

Bottom tension ring (LS 30)

28




-SS-

“SeIqUNDI JOYie puo g N 2y w Bupuad puo pajunab sjusiod soy “auj ‘ODIMS

HOLVHVdIS ODIMS T
NOILVININO

“3ONVIVE NIYLNIVIt OL Q39NY

-¥¥Y 38 GINOHS ONY SNOILIONGD

¥0Od SS3IIV NOILVTIVLSNI 1INS OL Q3LNFIHO
38 AVN SLNOdS 2DHYHISIO IV

"3sv4 NO
QLN X08 .,

"J9NVI4 WOL108 35VE 3HL
ND '8 .6 NO 03DVds
AT19nda vig ¥ s30K +

"3ONVTIVE NIVLNIYA OL QIONY
=NHV 368 0TNOMS ONY SNOLLIONGD
NOILLYTIIVLISNE LIRS OL Q3LNAIHO
38 AVN SLIN0dS 39HVHISIO ANVHL

ONIMYEQ NOUVINIAIEO ‘IA



SPOUT CONNECTOR
(Optionai)

INSP. COYER (ROUNO}

METAL, COVER ASSY
(Optional)

12* Tre,

FILLER RING

~
I

SELF-CLEANING SEREEN KI
wgtional)

T

1/

! =1 1L 1L

INSP, COVER (CVAL) —

/SCREEN ASS"Y

OISTRIBUT [NG FRAME

BALL TRAY ASS’ Y__———-—"q O Q00O ©

2-3/8°
TYP.

{Optional)

D{SCHARGE SPOUT

2] l‘”

CENTER TIE-DOWN ||

L=

—

TABLE FRAME ASS'Y ———— |

TABLE DOME

ol

SPRING ASS"Y

BASE ASS'Y—— |

t/2 HP
MOTION
GEMERATOR

=4 L

L5-1 /4
0.0.

JUNCTION BOX

&-1/2*

SWECO SEPARATOR

~34-

MODEL LS30



Unit Specification

i 18 247 24" 30* 30"
Unit Size & RFM 1200 RPM 1200 RPM 1800 RPM 1200 RPM 1800 RPM
Maximum Quantity 3-1/4° 4%
of Top Weight Piates 3 1-1/8° 1-1/4 10 3
Top Weight Assembly S18C00719 | S24C00719 | S24C00708 | S30C00723 S30C00757
Part Number
Maximum Quantity
of Bottorn Weight Plates 4 4 2 3 3
Bottorn Weight Assambly
Part Numbes $18C00739 | S18C00739 | S18C02734 $30C00733 S30C00754
Motor Cord Free Length 11" std. 11" std. - 14" Std. 140
(Motor to Base) g" E.P. 10" E.P. 11" EP
Motor HP 1/4 13 13 172 112
.“[foﬂm‘:em”"ﬁ"g Bokt 35 ftbs. 55 ft /s 55 ft/os. 65 ft/bs. 65 fL1bs.
Quantity of SCK Sliders 54 126 126 86 86

115V 3.0a 118V 3.8a
Maximum Amp. Draw 230v 3ph. 1.2a] 230y 3ph, 1.2a 230V 3ph. 2.0a 230V 3ph. 1.9a
460V 3ph. .6al 4eny3on. Ba 460V 3ph.1.0a | 480V 3ph.S5a
Quantity of Springs g6 ori2 12 12 12 12
Table 1

* 18" Separator has 6 springs for single or double screen units and uses 12 springs with three or

maore sCreens.

-3~




RO. Box 11244 Chicago, IL 60611 = 1-866-265-1575 = www.Sscreenerking.com

BALL TRAY ASSEMBLY INSTRUCTIONS

24” & 30” SHAKER SCREENS

Remove the top spacing frame from the Shaker Screen. Remove the existing tensioning assembly and
screen.

Remove the existing center stud and install new center stud #5. Lock into place with jam nut (#3).

Install jam nut (#3), hex nut #2), flat washer (#5), and gasket #1) on stud. Adjust to proper height so
the ball support screen will be level when placed over stud and set ball support screen over center stud.
Install gasket (#1), flat washer @#5), hex nut (#2), and jam nut #3) on stud; tighten hex nut (#2) down
against flat washer (#5) to create good seal to the screen. Tighten jam nut {#3) against hex nut (#2) to
lock into place. Install ball support screen.

Install 2” blank frame and lock into place with clamp ring assembly. Put balls on screen.
Set upper screen over center stud; replace top spacing frame and clamp ring assembly.

Tnstall gasket @#1), flat washer #5), hex nut (#2) and jam nut (#3) on center stud. Screw hex nut #2)
down on center stud until it contacts the flat washer then tighten approximately 2 full turns. Tighten
jam nut (#3) against hex nut (#2) to lock into place. Proper tension is achieved when slack is taken out
of screen and gasket makes a good seal to the screen. It is important not to over or under tension screen
as it may cause premature screen failure.

40” — 60” SHAKER SCREENS

Remove the top spacing frame from the Shaker Screen. Remove the existing tensioning assembly and
screen.

Remove the existing center stud and install new center stud #5). Lock into place with jam nut #3).

Install jam nut #3), hex nut #2), flat washer #7), and gasket #1) on stud. Adjust to proper height so
the ball support screen will be level when placed over stud. Install gasket #1), flat washer #7), hex nut
#2), and jam nut (#3) on stud; tighten hex nut #2) down against flat washer #5) to create good seal to
the screen. Tighten jam nut (#3) against hex nut #2) to lock into place. Install ball support screen.

Install 27 blank frame and lock into place with clamp rings assembly. Put balls on screen.

Set upper screen over center stud; replace top spacing frame and clamp ring assembly.

Install gasket (#1), post washer assembly (#8), spring (#4), spring shield assembly #6), hex nut #2).and
jam nut #3) on center stud. Screw hex nut (#2) down on center stud until the spring shield touches the

post washer assembly. Tighten jam nut (#3) against hex nut (#2) to lock into place. It is important not
to over or under tension screen as it may cause premature screen failure,



PARTS LIST
{TEM | NO. REQD PART NO. DESCRIPTICN TOTAL MATL
1 3 645201400062 | Gosket, Washer, White, 1/8" x 4’ |
2 3 £40510062011 | Nut, Hex, 18/8 SS, 5/8-1 NC
3 4 640512062015 | Nut, Hex, Jom, 18/8 S3, 5/8-11 NC
4 1 640700470150 | Spring, S, 11 /27 % 1.09" 0D
5 i MA48312 Stud, $S, 5/8-11 x §
6 1 MABIBTZ Spring Shield
7 2 640580200004 | Washer, Flat, SS, 4" OD, 11/16" 1D, 1/16”
8 1 MAT11BA Post Washer Assembly
\\| Screen (Ref)
Ball (Ref}
Screen (Ref)
TOLERANCES g REVISIONS m i 7 SR
FRACTIONS=11/16" ANGLES=$3°) ¥
* M o
OX=t  DOX= 0.00%= L W:Q\. a\u%. L
o ._ | (S\Z ety INC.
STOCK PN i New and Recondftioned Sweco®
FINISH- ) and Rotex® Screeners. Aftermarket
Bitl Jackson Replacement Parts and Screens.
TAKEN FROM :
MB6430 1-866-265-1575 Screenerking.com
LOS ANGELES -+ CHICAGO e mn_.mm_._m—.-/...m AR EE




. ™ I T —~HSINI
Ioxeys 0g-—-¥8 N/d %0015
Alquiassy N
Fupuotsusy, I{ed - . -
S S o = FXOO0  FXDO F=XO

SNBSS TIVA Eoall el F=STIONY  91/1 F=SNOLOVHS
DHERERMIDNT]

(19y) usaiog

(say) Irg

\ . (

91/l "0l ,91/6 ‘a0 £ 'SS ‘Ioid lRusom | ¢ 1600004085049 G
L ¥ el-g/1 'sS 'PmS | L 96/CYI ¥
IN 1271 'SS 8/81 ‘Wop ¥eH 1N | ¥ [£10050Z1S0¥9) €
AN C1-Z/1 'S5 8/81 eH NN [ £ §£100500150+9| T
£ X 871 a3y “ysoy '1xs09 | ¢ 10S000£1025¥8| |
NOULJIMOS3a AD ON Ldvd | 4Ll

LSM SLAvd




